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CE Radio Test Report

APPLICANT Quanta Computer Inc.

EQUIPMENT Laptop Computer

BRAND NAME OLPC

MODEL NAME X0O-4 Touch, XO-4 HS Touch, XO-4, XO-4 HS
STANDARD ETSI EN 301 893 V1.6.1 (2011-11)

TEST DATE(S)

Jan. 28, 2013 ~ Feb. 16, 2013

The measurements shown in this test report were made in accordance with
the procedures given in EUROPEAN COUNCIL DIRECTIVE 1999/5/EC and
found to be in compliance with ETSI Standard EN 301 893 V1.6.1 (2011-11).

The test results in this report apply exclusively to the tested model / sample.

Without written approval of SPORTON INTERNATIONAL (KUNSHAN) INC.,
the test report shall not be reproduced except in full.
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SPORTON LAB.

CE Radio Test Report

Report No. : ER2D1707B

SUMMARY OF TEST RESULT

CLAUSE
TEST PARAMETER PASS/FAIL REMARK
(EN 301 893)
Transmitter Parameters
4.2 Centre Frequencies PASS -
4.3 Channel Bandwidth PASS -
Transmit Power Control (TPC)
) is not required for channels
RF Output Power, Transmit Power ) )
4.4 N/A whose nominal bandwidth falls
Control (TPC) -
completely within the band
5150 MHz to 5250 MHz.
4.4 Power Density PASS -
45 T itter Souri Emissi PASS Under limit 15.06 dB
. ransmitter Spurious Emissions at 6908.000 MHz
_ ) Only applicable for device
4.7 Dynamic Frequency Selection (DFS) N/A )
supporting DFS feature
4.8 Medium Access Protocol PASS -
4.9 Adaptively N/A Only applicable for occupied
' (Channel Access Mechanism) bandwidth greater than 40MHz
4.10 User Access Restrictions PASS -
Receiver Parameters
. . . Under limit 2.80 dB
4.6 Receiver Spurious Emissions PASS at 34.590 MHz

N/A: Not Applicable

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

Page Number 1 40f91
Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01
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1. General Description

1.1 Applicant

Quanta Computer Inc.
No0.188, Wen Hwa 2nd Rd., Kuei Shan Hsiang, Tao Yuan Shien, TaiWwan

1.2 Manufacturer

Quanta Computer Inc.
No0.188, Wen Hwa 2nd Rd., Kuei Shan Hsiang, Tao Yuan Shien, TaiWwan

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number :50f91
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



oo cas. CE RAAIO Test Report Report No. : ER2D1707B

1.3 Feature of Equipment Under Test

Product Feature & Specification
Equipment Laptop Computer
Brand Name OLPC
Model Name X0O-4 Touch, XO-4 HS Touch, XO-4, XO-4 HS
Trade Name: Liteon
WLAN Module Model Name: WCBN603MH
Tx / Rx Frequency Range 5150 MHz ~ 5250 MHz
802.11a : 13.33 dBm
Maximum EIRP Average Power 802.11n HT-20: 14.17 dBm
802.11n HT-40 : 13.38 dBm
802.11a : 100.00%
Duty Cycle 802.11n HT-20 : 100.00%
802.11n HT-40 ; 100.00%
Antenna Type Monopole Antenna with gain 0.05 dBi
Type of Modulation OFDM (BPSK / QPSK / 16QAM / 64QAM)
EUT Stage Identical Prototype
Remark:
1. There are four models of this project. The differences between them are summary below:
Sample List Model Name Configuration
Sample 1 XO-4 Touch Child Product with touch screen
Sample 2 XO-4 HS Touch ITE Product with touch screen
Sample 3 XO-4 Child Product without touch screen
Sample 4 XO-4 HS ITE Product without touch screen

2. For other wireless features of this EUT, test report will be issued separately.

3. The above EUT's information was declared by manufacturer. Please refer to the
specifications or user's manual for more detailed description.
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1.4 Testing Facility

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.
No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P.R.C.
Test Site Location TEL: +86-0512-5790-0158

FAX: +86-0512-5790-0958
Sporton Site No. :
05CHO01-KS ; THO1-KS

Test Site No.

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must complies with the requirements of
ETSI EN 301 893 V1.6.1 (2011-11).

Note: All test items were verified and recorded according to the standards and without any deviation
during the test.

1.6 Description of Test System

Item [Equipment Trade Name|Model Name |FCC ID Data Cable|Power Cord
1. |DC Power Supply [GWINSTEK |GPS-3030D  [N/A N/A Shielded, 1.8 m

1.7 Test Condition

Normal Voltage DC 6.5V
Extreme Voltage DC 5.0V and DC 7.5V
Normal Temperature | 25T

Extreme Temperature | 0°C and 45°C
Note:
1. The manufacturer declared that the EUT could work properly between voltage 5.0 V~7.5V.
2. The test temperature was between 0°C ~ 45°C by manufacturer requested.
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2. Test Configuration of Equipment under Test
2.1 RF Power

a. During testing, the interface cables and equipment positions were varied according to European
Standard EN 301 893 v1.6.1 (2011-11).

b. The complete test system included EUT for RF test.

c. Preliminary tests were performed in different data rate and recorded the RF power output in the
following tables:

5GHz 802.11a RF Power (dBm) (Duty cycle 100.00%)
Data Rate
6 9 12 18 24 36 48 54
Mbps Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH36 |5180MHz| 11.90 11.84 11.87 11.87 11.84 11.95 11.54 | 11.57
CH 48 |5240 MHz | 13.28 13.13 13.24 13.18 13.08 12.68 12.64 | 12.59

Channel |Frequency

5GHz 802.11 n HT-20 RF Power (dBm) (Duty cycle 100.00%)
Data Rate
6.5 13 19.5 26 39 52 58.5 65
Mbps Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH36 (5180 MHz| 13.31 13.27 | 13.04 | 12,98 | 13.04 | 13.09 | 13.07 | 13.02
CH 48 |5240 MHz| 13.08 13.04 | 12,98 | 12.88 | 12.97 | 12.78 | 12.68 | 12.64

Channel |Frequency

5GHz 802.11 n HT-40 RF Power (dBm) (Duty cycle 100.00%)

Data Rate

Channel |Frequency
13.5 27 40.5 54 81 108 121.5 135

Mbps Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CH38 (5190 MHz| 13.17 13.11 | 13.12 | 13.08 | 13.12 | 13.11 | 13.14 | 13.09
CH46 |5230MHz| 12.98 12,93 | 1294 | 1284 | 12,72 | 12.68 | 12.64 | 12.62

All the test data for each data rate were verified, but only the worst case was reported.
The data rates were set in 6Mbps for 802.11a, 6.5Mbps for 802.11n HT-20, and 13.5Mbps for
802.11n HT-40 with both antennas transmit due to the highest RF output power.
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2.2 Test Mode

Frequency range of radiated and conducted emission was investigated from 30 MHz to 26.5 GHz.

Pre-scanned tests were conducted to determine the final configuration from all possible combinations.
The following tables are showing the test modes as the worst cases and recorded in this report.

Test Modes

RF

802.11a (5150 MHz ~ 5250 MHz)
OFDM

Tx

Mode 1: 802.11a CH48 (5240MHz) in Laptop Mode with Adapter 1 for Sample 1

Rx [Mode 1: 802.11a CH48 (5240MHz) in Laptop Mode with Adapter 1 for Sample 1
Test Modes
- 802.11n HT-20 (5150 MHz ~ 5250 MHz)
OFDM

Tx

Mode 2: 802.11n HT-20 CH36 (5180MHz) in Laptop Mode with Adapter 1 for Sample 1
Mode 3: 802.11n HT-20 CH36 (5180MHz) in Tablet Mode with Adapter 1 for Sample 1
Mode 4: 802.11n HT-20 CH36 (5180MHz) in Laptop Mode with Adapter 2 for Sample 2
Mode 5: 802.11n HT-20 CH36 (5180MHz) in Laptop Mode with Adapter 3 for Sample 3
Mode 6: 802.11n HT-20 CH36 (5180MHz) in Laptop Mode with Adapter 4 for Sample 4

Rx

Mode 2: 802.11n HT-20 CH36 (5180MHz) in Laptop Mode with Adapter 1 for Sample 1
Mode 3: 802.11n HT-20 CH36 (5180MHz) in Tablet Mode with Adapter 1 for Sample 1

Test Modes

RF

802.11n HT-40 (5160 MHz ~ 5240 MHz)
OFDM

Tx

Mode 7: 802.11n HT-40 CH38 (5190MHz) in Laptop Mode with Adapter 1 for Sample 1

Rx

Mode 4: 802.11n HT-40 CH38 (5190MHz) in Laptop Mode with Adapter 1 for Sample 1

Remark:

1.

The worse cases of the Transmitter Radiated Spurious Emission (RSE) were 802.11a CH48 (in
Laptop Mode with Adapter 1 for Sample 1), 802.11n HT-20 CH36 (in Laptop Mode with Adapter 1
for Sample 1), and 802.11n HT-40 CH38 (in Laptop Mode with Adapter 1 for Sample 1); only the

test data of these modes were reported.

2. The Receiver Radiated Spurious Emission (RSE) is not obviously related to the different
modulation, so only the data of the worst case of 802.11a CH48 (in Laptop Mode with Adapter 1
for Sample 1) was reported.
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2.3 Connection Diagram of Test System

EUT (Adapter)

~HEE 230 Vac / 50 Hz

)

EUT

2.4 Test Software

Turn on “Terminal” program under Linux system, the EUT will get into the engineering modes; then,
entry instruction under cmd program in the notebook, the EUT will contact with WLAN AP for
continuous transmitting and receiving signals.
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3. Transmitter Parameters

3.1 Centre Frequencies

3.1.1Limit of Centre Frequencies

SUBCLAUSE 4.2.2

TEST CONDITION LIMIT

Under all test conditions fc £ 20 ppm.

3.1.2Measuring Instruments

See list of measuring instruments of this test report.

3.1.3Test Procedure

Placing the EUT in thermal chamber.

The transmitter output port was connected to the spectrum analyzer.

Connecting the charger to power supply.

The settings on spectrum analyzer are 100 KHz RBW and 100 KHz VBW.
Setting thermal chamber temperature and power supply voltage at suitable value.
Recording f_ or f, according subclause 5.3.2.

Repeating step 5 and 6 at different conditions and different channel.

No ok wdRE

3.1.4Test Setup

O
EUT
Power Meter
Charger O @)
Power supply Thermal Chamber
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3.1.5Test Results

EUT Mode : 802.11a (5150 MHz ~ 5250 MHz) Temperature : 20~217C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Measured Frequency
(MHz)
TEST CONDITIONS
CH 36 CH 48
5180MHz 5240MHz
T nom (C) 25 V nom (V) 6.5 5179.96 5239.96
. V max (V) 7.5 5180.04 5240.04
T min (C) 0
V min (V) 5.0 5180.04 5240.04
. V max (V) 7.5 5179.96 5239.96
T max (C) 45 -
V min (V) 5.0 5179.96 5239.96
Max. Deviation (MHz) 5180.04 5240.04
Max. Deviation (ppm) 7.72 7.63
EUT Mode : 802.11n HT-20 (5150 MHz ~ 5250 MHz) Temperature : 20~217C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Measured Frequency
(MHz)
TEST CONDITIONS
CH 36 CH 48
5180MHz 5240MHz
T nom (C) 25 V nom (V) 6.5 5180.00 5240.00
. V max (V) 7.5 5180.04 5240.04
T min (C) 0 -
V min (V) 5.0 5180.04 5240.04
. V max (V) 7.5 5180.00 5239.96
T max (C) 45 -
V min (V) 5.0 5180.00 5240.00
Max. Deviation (MHz) 5180.04 5240.04
Max. Deviation (ppm) 7.72 7.63
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EUT Mode : 802.11n HT-40 (5160 MHz ~ 5240 MHz) Temperature : 20~217C
Test Engineer : (Zhi Lu Relative Humidity : |[40~419%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Measured Frequency
(MHz)
TEST CONDITIONS
CH 38 CH 46
5190MHz 5230MHz
T nom (C) 25 V nom (V) 6.5 5190.00 5230.00
o V max (V) 7.5 5190.00 5230.08
T min (C) 0 -
V min (V) 5.0 5189.96 5230.00
5 V max (V) 7.5 5190.00 5229.96
T max (C) 45 -
V min (V) 5.0 5190.00 5229.96
Max. Deviation (MHz) 5190.00 5230.08
Max. Deviation (ppm) -7.71 15.30
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3.2 Nominal Channel Bandwidth and Occupied Channel Bandwidth

3.2.1Limit of channel bandwidth

SUBCLAUSE 4.3.2

TEST CONDITION LIMIT

channel bandwidth

Nominal Channel Bandwidth: shall be at least 5 MHz at all times
Under all test conditions | Occupied Channel Bandwidth: 80%~ 100% of the declared nominal

Note: The During an established communication, a device is allowed to operate temporarily in a mode
where its Occupied Channel Bandwidth may be reduced to as low as 40 % of its Nominal

Channel Bandwidth with a minimum of 4 MHz.

3.2.2Measuring Instruments

See list of measuring instruments of this test report.

3.2.3Test Procedure

1. The transmitter output port was connected to the spectrum analyzer.
2. The settings on spectrum analyzer are 100 KHz RBW and 300 KHz VBW.
3. Recording the occupied bandwidth for each channel.

3.2.4Test Setup

e —

EUT e

Spectrum Analyzer
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3.2.5Test Results

EUT Mode : 802.11a (5150 MHz ~ 5250 MHz) Temperature : 20~217C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Channel Measured Frequency [Occupied Channel Bandwidth Limit
(MHz) (MHz) (MHz)
CH 36 5180MHz 16.48 16~20
CH 48 5240MHz 16.48 16~20

Plot on Channel CH36 5180MHz

RBW 100 kHz MNarker 1 [T1 ]
VBW 300 kHz -1.76 dBm
Ref 20 dBm Att 20 dB SWI' 20 nms 5. 177920000 GHz
20 O f set 13/8 dB OBW 16| 480000000 MHz
Tenp 1| [T1 OB
10 -4146 dBm)|

5| 171760000 GHz
o 1 Tenp 2| [T1 OB

TMV\MX/‘M“ Inpurk A > 5 188?43 og é:t‘ (AVE
[

)
MWW/

- 50

e

ST

My

- 60

- 70

-80

Center 5.18 GHz 4 MHz/ Span 40 MHz

Date: 28.JAN. 2013 19:55:41
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Plot on Channel CH48 5240MHz

® “RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -0.69 dBm
Ref 20 dBm “Att 20 dB “SWF 20 ns 5. 237840000 GHz

20 OFf set 13(8 dB OBW 16| 480000000 MHz
Tenp 1| [T1 OB
4 den

231760000 GHz
1 Tenp 2| [T1 OB
Lo - I

ey *‘M v ‘ww\u\T
T

-10

o

=273 B
248240000 GHz |LVL

o

- 70

-80
Center 5.24 Gz 4 MHz/ Span 40 MHz

Date: 28.JAN. 2013 19:56:30

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 116 of 91
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



oo cas. CE RAAIO Test Report Report No. : ER2D1707B
EUT Mode : 802.11n HT-20 (5150 MHz ~ 5250 MHz) Temperature : 20~217C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Channel Measured Frequency [Occupied Channel Bandwidth Limit
(MHz) (MHz) (MHz)
CH 36 5180MHz 17.76 16~20
CH 48 5240MHz 17.76 16~20
Plot on Channel CH36 5180MHz
ewsoo ke i se den
Ref 20 dBm Att 20 dB SWI 20 s 5.177120000 GHz
20 OFf et 13]8 dB OBW 17| 760000000 MHz
Tenp 1| [T1 OB
L 10 -6]51 dBn
o 1 Tenp 2 ﬂilég e
%AWWMMNWWWﬁz 5 1888;&; o; Ej! LvL
(-)enter 5.18 GHz 4 MHz/ Span 40 MHz
Date: 28.JAN. 2013 19:53:02
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 117 of 91
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01




oo cas. CE RAAIO Test Report Report No. : ER2D1707B

Plot on Channel CH48 5240MHz

® “RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -0.38 dBn
Ref 20 dBm “Att 20 dB “SWF 20 ns 5.237120000 GHz

20 OFf set 13(8 dB OBW 17| 760000000 MHz
Tenp 1| [T1 OB

_5l67 den|EM
51 231120000 GHz
o 3 Tenp 2| [T1 OB

el AW"...L_A ".L!MWAL
|- 30 / \

- 20

-10

e - oBT
‘Y 5| 248880000 GHz [LVL

S
<
=

- 70

-80
Center 5.24 Gz 4 MHz/ Span 40 MHz
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EUT Mode : 802.11n HT-40 (5160 MHz ~ 5240 MHz) Temperature : 20~217C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Channel Measured Frequency [Occupied Channel Bandwidth Limit
(MHz) (MHz) (MHz)
CH 38 5190MHz 36.48 32~40
CH 46 5230MHz 36.32 32~40
Plot on Channel CH 38 5190MHz
Ewao ke o T s den
Ref 20 dBm Att 20 dB SWI 20 s 5. 203440000 GHz
20 OFf et 13]8 dB OBW 36| 480000000 MHz
Tenp 1| [T1 OB
10 -7|48 den
o Tenp 2 3117?; e
" ;]l Y M%Z 5| 208240000 GHz |LVL
(-)ent er 5.19 GHiz 8 MHz/ Span 80 MHz
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SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 119 0f 91
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



oo cas. CE RAAIO Test Report Report No. : ER2D1707B

Plot on Channel CH 46 5230MHz

® “RBW 100 kHz WMarker 1 [T1 ]
“ VBW 300 kHz -4.57 dBn
Ref 20 dBm “ALt 20 dB “SWI 20 s 5. 239760000 GHz
20 OFf set 13(8 dB OBW 36| 320000000 MHz
Tenp 1| [T1 OB
L0 - den
O 51211920000 GHz
Tenp 2| [T1 OB
,
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— 50
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3.3 RF Output Power

3.3.1Limit of RF Output Power

SUBCLAUSE 4.4.2
FREQUENCY RANGE LIMIT
5150 MHz to 5350 MHz 20/ 23 dBm (see note)
5470 MHz to 5725 MHz 20 dBm

Note: The applicable limit is 20 dBm, except for transmissions whose nominal bandwidth falls
completely within the band 5150 MHz to 5250 MHz, in which case the applicable limit is 23
dBm.

3.3.2Measuring Instruments

See list of measuring instruments of this test report.

3.3.3Test Procedure

Placing the EUT in thermal chamber.

The transmitter output port was connected to the power meter.

Connecting the charger to power supply.

Setting thermal chamber temperature and power supply voltage at suitable value.
The conducted power is equal to the reading on power meter plus cable loss.
The EIRP is equal to the conducted power plus the antenna gain.

Repeating step 4 to 6 at different condition and different channel.

No ok wDdRE

3.3.4Test Setup

O
EUT
Power Meter
Charger O @)
Power supply Thermal Chamber
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3.3.5Test Results
EUT Mode : 802.11a (5150 MHz ~ 5250 MHz) Temperature : 20~21C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05dBi Duty Cycle : 100.00%
Cable loss 13.80dB Duty Factor : 0.00dB
TRANSMITTER POWER EIRP (AVERAGE)
(dBm) Limit
TEST CONDITIONS
CH 36 CH48 (dBm)
5180MHz 5240MHz
T nom (C) 25 V nom(V) 6.5 11.95 13.33
o V max(V) 7.5 12.83 13.19
T min (C) 0
V min(V) 5.0 12.82 13.14 <23dBm
. V max(V) 7.5 12.06 13.26
T max (C) 45 :
V min(V) 5.0 12.04 13.23
Note:

Measured average power has offset cable loss and duty factor.
For example: cable loss = 13.80 dB, Duty Factor = 0.00 dB, and antenna gain = 0.05 dBi at Ch36, 5180MHz,
EIRP = 11.90 dBm (measured average power) + 0.05 dBi (antenna gain) = 11.95 dBm

EUT Mode : 802.11n HT-20 (5150 MHz ~ 5250 MHz) Temperature : 20~217C
Test Engineer : (Zhi Lu Relative Humidity : |40~419%
Antenna Gain : |0.05dBi Duty Cycle : 100.00%
Cable loss 13.80dB Duty Factor : 0.00dB
TRANSMITTER POWER EIRP (AVERAGE)
(dBm) Limit
TEST CONDITIONS
CH 36 CH48 (dBm)
5180MHz 5240MHz
T nom (C) 25 V nom(V) 6.5 13.36 13.13
o V max(V) 7.5 13.17 14.17
T min (C) 0
V min(V) 5.0 13.13 14.14 <23dBm
. V max(V) 7.5 13.26 13.37
T max (C) 45 :
V min(V) 5.0 13.23 13.39
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EUT Mode : 802.11n HT-40 (5160 MHz ~ 5240 MHz) Temperature : 20~21C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05dBi Duty Cycle : 100.00%
Cable loss 13.80dB Duty Factor : 0.00dB
TRANSMITTER POWER EIRP (AVERAGE)
(dBm) Limit
TEST CONDITIONS
CH 38 CH 46 (dBm)
5190MHz 5230MHz
T nom (C) 25 V nom(V) 6.5 13.22 12.99
o V max(V) 7.5 12.56 13.38
T min (C) 0 :
V min(V) 5.0 12.60 13.33 <23dBm
. V max(V) 7.5 12.94 13.31
T max (C) 45 :
V min(V) 5.0 12.96 13.29
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3.4 Power Density

3.4.1Limit of Power Density

SUBCLAUSE 4.4.2

FREQUENCY RANGE LIMIT
5150 MHz to 5350 MHz 7 1 10 dBm/MHz (see note)
5470 MHz to 5725 MHz 7 dBm/MHz

Note: The applicable limit is 7 dBm/MHz, except for transmissions whose nominal bandwidth falls
completely within the band 5150 MHz to 5250 MHz, in which case the applicable limit is 10
dBm/MHz.

3.4.2Measuring Instruments

See list of measuring instruments of this test report.

3.4.3Test Procedure

For equipment that can be configured to operate in a continuous transmit mode or with a constant duty
cycle(x):

Step 1:

Connect the UUT to the spectrum analyser and use the following settings:

- Centre Frequency: The centre frequency of the channel under test

- Resolution BW: 1 MHz

- Video BW: 3 MHz

- Frequency Span: 2 x Nominal Bandwidth (e.g. 40 MHz for a 20 MHz channel)
- Detector Mode: Peak

- Trace Mode: Max Hold

Step 2:

When the trace is complete, find the peak value of the power envelope and record the frequency.
Step 3:

Make the following changes to the settings of the spectrum analyzer:

- Centre Frequency: Equal to the frequency recorded in step 2

- Frequency Span: 3 MHz

- Resolution BW: 1 MHz

- Video BW: 3 MHz

- Sweep Time: 1 minute

- Detector Mode: RMS

- Trace Mode: Max Hold
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Step 4.

When the trace is complete, the trace shall be captured using the "Hold" or "View" option on the

spectrum analyzer.

Find the peak value of the trace and place the analyzer marker on this peak. This level is recorded as

the highest mean power (power density) D in a 1 MHz band.

Alternatively, where a spectrum analyzer is equipped with a function to measure spectral power density,

this function may be used to display the power density D in dBm/MHz.

In case of conducted measurements on smart antenna systems operating in a mode with multiple

transmit chains active simultaneously, the power density of each transmit chain shall be measured

separately to calculate the total power density (value "D" in dBm/MHz) for the UUT.

Step 5:

The maximum spectral power density e.i.r.p. is calculated from the above measured power density (D),

the observed duty cycle x, the applicable antenna assembly gain "G" in dBi and if applicable the

beamforming gain "Y" in dB, according to the formula below. If more than one antenna assembly is

intended for this power setting, the gain of the antenna assembly with the highest gain shall be used.
PD=D+G+Y+10log (1/x).

3.4.4Test Setup

C
=

Spectrum Analyzer

EUT
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3.4.5Test Results

EUT Mode : 802.11a (5150 MHz ~ 5250 MHz) Temperature : 20~21C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05dBi Duty Cycle : 100.00%
Cable loss 13.80dB Duty Factor : 0.00dB
Measured Conducteq Power| - op Density Liific
Channel Frequency Density
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHZz)

CH 36 5180MHz 0.59 0.64 10

CH 48 5240MHz 1.83 1.88 10
Note:

1. Measured power density (dBm) has offset with cable loss.

2. Maximum Spectral Power Density EIRP(dBm) = Measured power density (dBm) + Antenna gain (dBi) + duty factor.

EUT Mode : 802.11n HT-20 (5150 MHz ~ 5250 MHz) Temperature : 20~21C
Test Engineer : |Zhi Lu Relative Humidity : [40~419%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Cable loss 13.80dB Duty Factor : 0.00dB
Measured Conducted_ Power| - op Density L
Channel Frequency Density
(MHz) (dBm/MHz) (dBm/MHZz) (dBm/MHz)

CH 36 5180MHz -2.78 -2.73 10

CH 48 5240MHz 0.77 0.82 10
Note:

1. Measured power density (dBm) has offset with cable loss.

2. Maximum Spectral Power Density EIRP(dBm) = Measured power density (dBm) + Antenna gain (dBi) + duty factor.
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EUT Mode : 802.11n HT-40 (5160 MHz ~ 5240 MHz) Temperature : 20~217C
Test Engineer : |Zhi Lu Relative Humidity : {40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Cable loss 13.80dB Duty Factor : 0.00dB

Measured Conducteq Power EIRP Density Ll
Channel Frequency Density
(MHZ) (dBm/MHz) (dBm/MHz) (dBm/MHz)
CH 38 5190MHz -2.78 -2.73 10
CH 46 5230MHz -2.42 -2.37 10
Note:

1. Measured power density (dBm) has offset with cable loss.

2. Maximum Spectral Power Density EIRP(dBm) = Measured power density (dBm) + Antenna gain (dBi) + duty factor.
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3.4.6 Test Result of Power Spectral Density Plots
PSD Plot on 802.11a Channel 36
® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz 0. 59 dBn
Ref 20 dBm CAtt 20 dB *SWI 60 s 5. 181500000 GHz
20 O f set 13,8 dB
10
RV 1
0 v
LVL
- 10
- 20
- 30
- 40
- 50
- 60
- 70
-80
Center 5.18156 GHz 300 kHz/ Span 3 MHz
Date: 28.JAN. 2013 20:43:10
PSD Plot on 802.11a Channel 48
® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 MHz 1.83 dBnm
Ref 20 dBm “Att 20 dB *SWI 60 s 5. 241512000 GHz
20 Off set 13/8 dB
10
L RoR L
- -
LVL
- 10
- 20
- 30
- 40
- 50
- 60
- 70
-80
Center 5.24132 GHz 300 kHz/ Span 3 Mz
Date: 28.JAN. 2013 20:39:54
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PSD Plot on 5GHz 802.11n HT-20 Channel 36
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -2.78 dBm
Ref 20 dBm Att 20 dB SWI 60 s 5. 185700000 GHz
20 Off set 13/8 dB
L10
L g
VI EN Lo
LVL
- 10
- 20
- 30
- 40
- 50
- 60
- 70
-80
Center 5.1872 GHz 300 kHz/ Span 3 Mz
Date: 28.JAN.2013 20:32:55
PSD Plot on 5GHz 802.11n HT-20 Channel 48
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 0.77 dBn
Ref 20 dBm Att 20 dB SWI 60 s 5. 236544000 GHz
20 Off set 13/8 dB
L10
Y - 1
VI E - v
LVL
- 10
- 20
- 30
- 40
- 50
- 60
- 70
-80
Center 5.23694 GHz 300 kHz/ Span 3 MHz
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PSD Plot on 5GHz 802.11n HT-40 Channel 38
RBW 1 M-z Marker 1 [T1 ]
VBW 3 MHz -2.78 dBm
Ref 20 dBm Att 20 dB SWI 60 s 5. 203356000 GHz
20 Off set 13/8 dB
10
L g
[V EVIIS 1
x LVL
- 10
- 20
- 30
- 40
- 50
- 60
- 70
-80
Center 5.20356 GHz 300 kHz/ Span 3 Mz
Date: 28.JAN.2013 20:14:56
PSD Plot on 5GHz 802.11n HT-40 Channel 46
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -2.42 dBm
Ref 20 dBm Att 20 dB SWI 60 s 5. 233582000 GHz
20 Off set 13/8 dB
L10
L g
[V EVIIS 1
* LVL
- 10
- 20
- 30
- 40
- 50
- 60
- 70
-80
Center 5.23294 GHz 300 kHz/ Span 3 MHz
Date: 28.JAN. 2013 20:11:14
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3.5 Transmitter Unwanted Emissions Outside of Band

3.5.1Limit of Transmitter Unwanted Emissions Outside of Band

Transmitter unwanted emission limits outside the 5 GHz RLAN bands:

SUBCLAUSE 4.5.1.2

MAXIMUM POWER

FREQUENCY RANGE ERP (<=1 GHZ) BANDWIDTH
EIRP (>1 GHZ)
30 MHz to 47 MHz -36 dBm 100 KHz
47 MHz to 74 MHz -54 dBm 100 KHz
74 MHz to 87,5 MHz -36 dBm 100 KHz
87,5 MHz to 118 MHz -54 dBm 100 KHz
118 MHz to 174 MHz -36 dBm 100 KHz
174 MHz to 230 MHz -54 dBm 100 KHz
230 MHz to 470 MHz -36 dBm 100 KHz
470 MHz to 862 MHz -54 dBm 100 KHz
862 MHz to 1 GHz -36 dBm 100 KHz
1 GHz to 5,15 GHz -30 dBm 1 MHz
5,35 GHz to 5,47 GHz -30 dBm 1 MHz
5,725 GHz to 26 GHz -30 dBm 1 MHz
3.5.2Measuring Instruments
See list of measuring instruments of this test report.
3.5.3Test Procedures
Refer to Section 5.3.5 of ETSI EN 301 893 V1.6.1 (2011-11).
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3.5.4Test Setup

® Test Setup of Conducted Measurement

EUT e

Spectrum Analyzer

® Test Setup of Radiated Measurement

<Below 1GHz>

EUT |4 Im

RX Antenna

—-

Turntable

oo
Spectrum Analyzer
<Above 1GHz>
EUT 1.5m o=,

Turntable
0o
Spectrum Analyzer
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3.5.5Test Result of Conducted Measurement

EUT Mode : 802.11a Temperature : 20~217C
Channel : 48 Relative Humidity :  [40~419%
Test Engineer : |Zhi Lu Antenna Gain : 0.05dBi

Conducted Spurious Emission Plot between 30 MHz ~ 300 MHz

“RBW 100 kHz Marker 1 [T1 ]

* VBW 300 kHz -80.47 dBm
Ref -12.7 dBm “ALt 0 dB SWI 30 ns 227. 640000000 MHz
Offet 7.3 dB H
|- 20
%
CE301893
. LVL
- 40
|- 50
— 60
i— 70
1
C o v )
bt AMEA wh
AR MM AAAN A AL A A g o e s foss AR
|- 90
- 100
— 110

Start 30 MHz 27 MHz/ Stop 300 MHz

Date: 28.JAN. 2013 23:44:16

Conducted Spurious Emission Plot between 300 MHz ~ 1 GHz

“RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz -79.28 dBm
Ref -12.5 dBm CAtt 0 dB SWI 70 ns 945. 400000000 MHz
Ofset 7.% dB
=
1 PK]
P
CE301893
LvL
- 40.
- 50
- 60
- 70
1
-8 4 X
A WA T R 7Y TP TR 3T PR Y 2 TR P N T e T e
90
- 100
=110

Start 300 MHz 70 MHz/ Stop 1 GHz

Date: 28.JAN. 2013 23:45:34
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Conducted Spurious Emission Plot between 1 GHz ~ 3 GHz
“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -73.67 dBn
Ref -11.5 dBm ALt 0 dB SWI 10 ns 2.988000000 GHz
O f set 8. dB
— 20
W= (-0
CE301893 LVL
- 40
- 50
- 60
- 70 -
mewwe L fLargi NMWMMW
- 90
— 100
| -110
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 28.JAN. 2013 23:47:00
Conducted Spurious Emission Plot between 3 GHz ~ 5 GHz
“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -58. 06 dBn
Ref -9.6 dBm CALt 0 dB SWI' 40 ns 5. 000000000 GHz
-10 OF f et 10/4 dB
20
1 PK]
o
CE301893 LvL
—- 40
- 50
60 ,w"'ﬂ
- 70
- 80
- 90
- 100
Start 3 GHz 200 MHz/ Stop 5 GHz
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Conducted Spurious Emission Plot between 5 GHz ~ 5.15 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -58.38 dBn
Ref -10.4 dBm “Att 0 dB SWI 20 ms 5. 143700000 GHz
Offet 9.6 dB
L 20
1 PK]
o
CE301893 LVL
- 40
— 50
1
FPPRUREYY ROWIE NP TUN A IAPVUR Y A PR (ORI I PSR WO FLNGYW 1Y FTL WL A VPR AL,
\ L aant s O s A A My
— 70
— 80
— 90
- 100
-110
Start 5 GHz 15 MHz/ Stop 5.15 GHz
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Conducted Spurious Emission Plot between 5.35 GHz ~ 5.47 GHz

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -48.50 dBn
Ref -10.6 dBm CALt 0 dB SWI 20 s 5. 353360000 GHz
O f set 9. dB
L 20
1 PK]
o
CE301893 LVL
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M
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- 70
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- 100
-110
Start 5.35 GHz 12 MHz/ Stop 5.47 GHz
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Conducted Spurious Emission Plot between 5.725 GHz ~ 7 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -52.22 dBn
Ref -9.8 dBm “Att 0 dB SWr 30 ns 6. 974500000 GHz
-9.8Xffet 10]/2 dB
L 20
1 PK]
o
CE301893 LvL
- 40
L 50 T
i, ‘*\NM»MMIMN\M YRR TTRY I VN N,\AML“M\M/MJL
—- 80
— 90
- 100
Start 5.725 GHz 127.5 MHz/ Stop 7 GHz
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Conducted Spurious Emission Plot between 7 GHz ~ 10 GHz

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -63.67 dBn
Ref -9.1 dBm CALt 0 dB SWI 60 ns 8. 944000000 GHz
[ -10OF et 109 dB
A
| 0 [ A]
1 PK]
N
CE301893 Lve

- 80

- 90

- 100

Start 7 GHz 300 MHz/ Stop 10 GHz
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Conducted Spurious Emission Plot between 10 GHz ~ 13 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -63.85 dBn

Ref -8.5 dBm “ALt 0 dB SWI 60 s 10. 834000000 GHz

- 10 O fget 115 dB

CE301893

— 60

— 90

- 100

Start 10 GHz 300 MHz/ Stop 13 GHz

Date: 28.JAN. 2013 23:58:31

Conducted Spurious Emission Plot between 13 GHz ~ 16 GHz

“RBW1 Mz Marker 1 [T1 ]
“VBW 3 Mz -53.14 dBm
Ref -7.9 dBm “ALt 0 dB SWI 60 s 14. 404000000 GHz
| 10 OCEfdet 1271 dB 1
- 20
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CE301893
- 40
- 50
WM. T ANV IAAT M S St
- 60
NAMAAMA kA M
- 70
— 80
- 90
- 100
Start 13 GHz 300 MHz/ Stop 16 GHz

Date: 28.JAN. 2013 23:59:34

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 370f91
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



oo cas. CE RAAIO Test Report Report No. : ER2D1707B

Conducted Spurious Emission Plot between 16 GHz ~ 19 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -51.24 dBn

Ref -7.1 dBm “Att 0 dB SWI 60 s 17. 152000000 GHz

[ o Ofbet 12]9 dB ]

CE301893
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— 60

- 90

- 100

Start 16 GHz 300 MHz/ Stop 19 GHz

Date: 29.JAN. 2013 00:00:31

Conducted Spurious Emission Plot between 19 GHz ~ 22 GHz

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -50. 44 dBn
Ref -6.8 dBm “Att 0 dB SWI 60 ns 21. 922000000 GHz

CE301893
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- 100
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Conducted Spurious Emission Plot between 22 GHz ~ 24 GHz
“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -49.99 dBn
Ref -5.2 dBm ALt 0 dB SWI 40 s 23. 368000000 GHz
O ffet 14]8 dB ”
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Start 22 Gz 200 MHz/ Stop 24 Gz
Date: 29.JAN.2013 00:02: 19
Conducted Spurious Emission Plot between 24 GHz ~ 26 GHz
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -47.40 dBmr
Ref -4 dBm “Att 0 dB SWI' 40 s 24. 700000000 GHz
Offet 16[dB ”
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SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number :390f91
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



oo cas. CE RAAIO Test Report Report No. : ER2D1707B
EUT Mode : 802.11n HT-20 Temperature : 20~217C
Channel : 36 Relative Humidity :  |40~419%
Test Engineer : (Zhi Lu Antenna Gain : 0.05dBi

Conducted Spurious Emission Plot between 30 MHz ~ 300 MHz

“RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -80. 63 dBn
Ref -12.7 dBm “ALt 0 dB SWI 30 s 96. 960000000 MHz
Offet 7.3 dB ”
20
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Start 30 MHz 27 MHz/ Stop 300 MHz

Date: 29.JAN. 2013 15:55:32

Conducted Spurious Emission Plot between 300 MHz ~ 1 GHz

“RBW 100 kHz Marker 1 [T1 |

* VBW 300 kHz -76.27 dBn
Ref -12.5 dBm ALt 0 dB SWI 70 s 944. 000000000 MHz
O fset 7.% dB
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Conducted Spurious Emission Plot between 1 GHz ~ 3 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -72.74 dBn

Ref -11.5 dBm “ALt 0 dB “SWIr 10 s 2. 916000000 GHz
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Date: 29.JAN. 2013 16:00:25

Conducted Spurious Emission Plot between 3 GHz ~ 5 GHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -58.31 dBn
Ref -9.6 dBm CALt 0 dB SWI' 40 s 4. 936000000 GHz
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Conducted Spurious Emission Plot between 5 GHz ~ 5.15 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -48.86 dBn
Ref -6.4 dBm “Att 0 dB SWI 20 ms 5. 148875000 GHz
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Conducted Spurious Emission Plot between 5.35 GHz ~ 5.47 GHz

RBW 1 Mz Marker 1 [T1 ]
VBW 3 Mz -53.95 dBn
Ref -10.6 dBm “Att 0 dB SWr 20 s 5.372800000 Gz
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Conducted Spurious Emission Plot between 5.725 GHz ~ 7 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -47.99 dBn
Ref -9.8 dBm “Att 0 dB SWI 30 ms 6. 908200000 GHz
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Conducted Spurious Emission Plot between 7 GHz ~ 10 GHz
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VBW 3 Mz -63.53 dBn
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Conducted Spurious Emission Plot between 10 GHz ~ 13 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -63.39 dBn

Ref -8.5 dBm “ALt 0 dB SWI 60 s 10. 324000000 GHz

- 10 O fget 115 dB

CE301893

- 60 4+

— 90

- 100

Start 10 GHz 300 MHz/ Stop 13 GHz

Date: 29.JAN. 2013 16:09:43

Conducted Spurious Emission Plot between 13 GHz ~ 16 GHz

RBW 1 Mz Marker 1 [T1 ]
VBW 3 Mz -53.73 dBn
Ref -3.9 dBm “Att 0 dB SWF 60 ns 14. 935000000 GHz
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Conducted Spurious Emission Plot between 16 GHz ~ 19 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -52.13 dBn

Ref -7.1 dBm “Att 0 dB SWI 60 s 18. 832000000 GHz
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Conducted Spurious Emission Plot between 19 GHz ~ 22 GHz
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VBW 3 Mz -50.26 dBn
Ref -6.8 dBm “Att 0 dB SWF 60 ns 21. 922000000 GHz
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Conducted Spurious Emission Plot between 22 GHz ~ 24 GHz
“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -49. 57 dBn
Ref -5.2 dBm ALt 0 dB SWI 40 s 23. 064000000 GHz
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Conducted Spurious Emission Plot between 24 GHz ~ 26 GHz
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EUT Mode : 802.11n HT-40 Temperature : 20~217C
Channel : 38 Relative Humidity :  [40~419%
Test Engineer : |Zhi Lu Antenna Gain : 0.05dBi

Conducted Spurious Emission Plot between 30 MHz ~ 300 MHz
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Conducted Spurious Emission Plot between 300 MHz ~ 1 GHz
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Conducted Spurious Emission Plot between 1 GHz ~ 3 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -70.79 dBn
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Conducted Spurious Emission Plot between 3 GHz ~ 5 GHz
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Conducted Spurious Emission Plot between 5 GHz ~ 5.15 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -33.37 dBn

Ref -10.4 dBm “ALt 0 dB SWI 20 s 5. 149100000 GHz
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Conducted Spurious Emission Plot between 5.35 GHz ~ 5.47 GHz
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Conducted Spurious Emission Plot between 5.725 GHz ~ 7 GHz
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -49.11 dBmr
Ref -9.8 dBm “Att 0 dB SWI 30 s 6. 923500000 GHz
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Conducted Spurious Emission Plot between 7 GHz ~ 10 GHz
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 Mz -64.02 dBn
Ref -9.1 dBm CALt 0 dB SWI 60 ns 9. 136000000 GHz
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Conducted Spurious Emission Plot between 10 GHz ~ 13 GHz
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -63.92 dBmr
Ref -8.5 dBm “Att 0 dB SWI 60 ns 12. 556000000 GHz
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Conducted Spurious Emission Plot between 13 GHz ~ 16 GHz
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“VBW 3 MHz -53.82 dBn
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Conducted Spurious Emission Plot between 16 GHz ~ 19 GHz
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -52.51 dBmr
Ref -7.1 dBm “Att 0 dB SWI 60 ns 16. 594000000 GHz
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Conducted Spurious Emission Plot between 19 GHz ~ 22 GHz
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Conducted Spurious Emission Plot between 22 GHz ~ 24 GHz
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -50.83 dBmr
Ref -5.2 dBm “Att 0 dB SWI' 40 s 24. 000000000 GHz
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Conducted Spurious Emission Plot between 24 GHz ~ 26 GHz
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3.5.6 Test Result of Radiated Measurement

Mode 1: 802.11a CH48 (5240MHz) in Lapto 0
Test Mode : . ( ) ptop Temperature : 21~22°C
Mode with Adapter 1 for Sample 1
Test Engineer :|Lucky Pan Relative Humidity : |41~42%
Polarization : Horizontal
0L(-n.rel {dBm)
-10.0
-20.0
30,0 EN301893-TX
40.0 r H
50.0 3
-50. L .8 2 9
7
-60.0 5 i
-70.0
-80.0
-90.0
'1003{] 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 13000
Frequency (MHz)
Site : DO5CHOL1-ES
Condition : EN301893-TX LF EIRP 090504 HORIZONTAL
Project : (ER)2D1707
Over Limit Read
Freq Lewel Limit Line Lewel Factor
MH= dBm dB dBm dBm dB
1 34.59 -61.01 -25.01 -36.00 -64.84 3.83
2 448.40 -64.71 -28.71 -36.00 -66.85 2.14
3 1034.00 -55.73 -25.73 -30.00 -56.27 0.54
4 4856.00 -52.81 -22.81 -30.00 -63.77 10.96
S p 6988.00 -49.62 -19.62 -30.00 -63.62 14.00
& 8648.00 -62.37 -32.37 -30.00 -77.06 14.69
7 11658.00 -58.78 -28.7& -30.00 -78.28 19.50
8 12420.00 -54.69 -24.69 -30.00 -77.70 23.01
g 16431.00 -54.16 -24.16 -30.00 -77.54 23.38
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Mode 1: 802.11a CH48 (5240MHz) in Lapto 5
Test Mode : . ( ) ptop Temperature : 21~22°C
Mode with Adapter 1 for Sample 1
Test Engineer :|Lucky Pan Relative Humidity : (41~42%
Polarization : Vertical
0Le\.rel {dBm)
10.0
-20.0
300 EN301893-TX
-40.0 H 1
50.0 ? i
7 8 9
60.0[2 &
70.0
-80.0
-90.0
10055 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 12000
Frequency (MHz)
Site : OSCHO1-KS
Condition : EN301893-TX LF EIRP 090504 VERTICAL
Project : (ER)2D1707
COver Limit Read
Freq Lewel Limit Line Lewel Factor
MH= dBm dB dBm dBm dB
1 34.59 -55.13 -23.13 -36.00 -62.96 3.83
2 308.40 -62.61 -26.61 -36.00 -61.79 -0.82
3 1034.00 —-49.6% -19.69 -30.00 -50.63 0.94
4 p 4958.00 -45.74 -15.74 -30.00 -58.79 14.05
] 6588.00 -47.41 -17.41 -30.00 -81.13 13.72
& 8250.00 -61.95 -31.95 -30.00 -77.28 15.33
7 1118%6.00 -56.83 -26.83 -30.00 -78.51 21.&8
8 14313.00 -56.44 -26.44 -30.00 -78.55 22.11
g 15651.00 -54.43 -24.43 -30.00 -76.69 22.28
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Report No. : ER2D1707B

Mode 2: 802.11n HT-20 CH36 (5180MHz) in o
Test Mode : . ( ) Temperature : 21~22°C
Laptop Mode with Adapter 1 for Sample 1
Test Engineer :|Lucky Pan Relative Humidity : (41~42%
Polarization : Horizontal
OLe\reI {dBm)
0.0
-20.0
30.0 EN301893-TX
40.0 r H
J 5
-50.0
4 ] 9
7
6000217 i
0.0
80.0
90.0
10055 5 000. 3000. 5000. 7000. a000. 11000. 13000. 15000. 18000
Frequency (MHz)
Bite : OECHO1-KES
Condition : EN301893-TX LF EIRP_OQOSO& HORIZONTAL
Project : (ER)Z2D1707
Over Limit Read
Freq Lewel Limit Line Lewel Factor
MH= dBm dE dBm dBm dB
1 34.32 -61.01 -25.01 -36.00 -64.84 3.83
2 448.40 -62.36 -26.36 -36.00 -64.50 2.143
3 1146.00 -63.35 -33.35 -30.00 -65.54 2.1%9
4 3566.00 -55.07 -25.07 -30.00 -&64.64 9.57
S p €%08.00 -47.84 -17.84 -30.00 -61.68 13.84
& 8244 .00 -62.43 -32.43 -30.00 -77.61 15.18
7 1le88.00 -58.54 -28.54 -30.00 -78.17 19.&63
8 12324.00 -55.41 -25.41 -30.00 -78.14 22.73
g 17754.00 -54.60 -24.60 -30.00 -78.51 23.91
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Mode 2: 802.11n HT-20 CH36 (5180MHz) in 5
Test Mode : . ( ) Temperature : 21~22°C
Laptop Mode with Adapter 1 for Sample 1
Test Engineer :|Lucky Pan Relative Humidity : (41~42%
Polarization : Vertical
OLeveI {dBm)
10.0
-20.0
30.0 EN301893-TX
-40.0 H
4 5 6
-50.0
7 8 g
2
60.0['>
70.0
-80.0
-90.0
10035 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Sitce : OSCHO1-ES
Condition + EN301893-TX LF EIRP 090504 VERTICAL
Project : (ER)2D1707
Over Limit Read
Freq Lewel Limit Line Lewel Factor
MH=z dBm dB dBm dBm dB
1 34.32 -59.8% -23.89 -36.00 -63.72 3.83
2 301.40 -63.08 -27.08 -36.00 -62.42 -0.66
3 1146.00 -59.60 -29.60 -30.00 -8£1.57 1.87
4 4858.00 -46.66 -16.66 —-30.00 -60.71 14.05
5 p €9%08.00 -45.06 -15.06 -30.00 -58.68 13.&2
& 8508.00 -47.81 -17.81 -30.00 -£3.08 15.27
7 11244.00 -56.38 -26.38 -30.00 -78.33 21.85
8 12804.00 -56.68 -26.68 -30.00 -77.71 21.03
g 17631.00 -55.24 -25.24 -30.00 -78.16 22.892
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Mode 7: 802.11n HT-40 CH38 (5190MHz) in 5
Test Mode : . ( ) Temperature : 21~22°C
Laptop Mode with Adapter 1 for Sample 1
Test Engineer :|Lucky Pan Relative Humidity : (41~42%
Polarization : Horizontal
OLeveI {dBm)
10.0
-20.0
30.0 EN301893-TX
-40.0 |_ H
5
50.0
i 5 g
i 7
60.00' 25
70.0
-80.0
-90.0
10055 T000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 12000
Frequency (MHz)
Site : OSCHO1-KS
Condition : EN301893-TX LF EIRP 090504 HORIZONTAL
Project : (ER)Z2D1707
Cver Limit Read
Freq Lewel Limit Line Lewel Factor
MH= dBm dB dEm dBm dB
1 34.59 -61.15 -25.15 -36.00 -64.98 3.83
2 4435.40 -62.40 -26.40 -36.00 -64.54 2.14
3 1146.00 -83.53 -33.53 -30.00 -&5.72 2.18
4 3580.00 -53.16 -23.16 -30.00 -82.61 9.45
S p €£%20.00 -47.54 -17.54 -30.00 -61.38 13.84
& 8520.00 -58.01 -28.01 -30.00 -73.28 15.27
7 1178%9.00 -58.13 -28.13 -30.00 -78.14 20.01
8 12384.00 -55.34 -25.34 -30.00 -78.29 22.85
g 16338.00 -54.08 -24.08 -30.00 -77.43 23.35
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Mode 7: 802.11n HT-40 CH38 (5190MHz) in 0
Test Mode : . ( ) Temperature : 21~22°C
Laptop Mode with Adapter 1 for Sample 1
Test Engineer :|Lucky Pan Relative Humidity : |41~42%
Polarization : Vertical
OLeveI {dBm)
-10.0
-20.0
30.0 EN3018B3-TX
-40.0 H g
4
g
-50.0
3 7 8 ?
-60.0[ 2
-710.0
-80.0
-90.0
'1003{] 1000. 3000. 5000. T000. 2000. 11000. 13000. 15000. 12000
Frequency (MHz)
Site : O5CHO1-ES
Condition : EN301893-TX LF EIRP 090504 VERTICAL
Project : (ER)2D1707
Over Limit Read
Freq Lewel Limit Line Lewel Factor
MH= dBm dB dEm dBm dB
1 34.32 -60.33 -24.33 -36.00 -64.16 3.83
2 300.00 -62.40 -26.40 -36.00 -61.79 -0.61
3 1000.00 -57.72 -21.72 -36.00 -58.36 0.64
4 3576.00 -46.17 -16.17 -30.00 -55.54 9.37
S p €920.00 -45.77 -15.77 -30.00 -59.39 13.&2
& 8920.00 -48.85 -18.85 -30.00 -64.24 15.39
7 11193.00 -56.78 -26.78 -30.00 -78.46 21.68
8 13890.00 -57.05 -27.05 -30.00 -79.41 22.36
g 16515.00 -55.28 -25.28 -30.00 -77.78 22.50
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3.6 Transmitter Unwanted Emissions within the 5GHz RLAN Band

3.6.1Limit of Transmitter Unwanted Emissions within the Band

0 0B = Reference Leve!

- F | I ! Fyd i >

- ys 2 P . I 2/ >
-108°N -GN 45N N SN 0 NN 15N 9N 10,8 *N
G55°N 05N  05'N  055°N Frequency offset [MHz]

N=Nominal Chaninel Banchwicth iiHz]

NOTE:  dBc is the spectral density relative to the maximum spectral power density of the transmitted signal.

3.6.1.1 Measuring Instruments

See list of measuring instruments of this test report.

3.6.1.2 Test Procedures

Refer to Section 5.3.6 of ETSI EN 301 893 V1.6.1 (2011-11).

If duty cycle equal to 100 %, the test procedure 5.3.6.2.1 in standard, Option 1: For equipment with
continuous transmission capability will be followed.

If duty cycle less than 100 %, the test procedure 5.3.6.2.1.2, Option 2: For equipment without
continuous transmission capability will be followed.
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3.6.1.3 Test Result
EUT Mode : 802.11a (5150 MHz ~ 5250 MHz) Temperature : 20~21C
Test Engineer : (Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%
Plot on Channel CH36 5180MHz
Ref 13.8 dBm
:éo ) | M T _CHEEK PA§L ii
e i,
o - 20
e TS
oo N\
spect [ 70 308
L 80 DC
Center 5.18 GHz 34 MHz/ Span 340 MHz
Tx Channel
Bandwi dt h 3.84 MHz Power -0.49 dBm
Start St op RBW Freq Pwr Abs Pw Rel ALimt
[ Hz] [ Hz] [He] [+He] [dBni  [dBe] [dB]
-170.000 M -30.000 M 1.00 M 5.149400 G -56.11 -55.63 -16.11
-30.000 M -20.000 M 1.00 M 5.150080 G -55.64 -55.16 -15.64
-20.000 M -11.000 M 1.00 M 5.163680 G -42.79 -42.31 -18.07
11.000 M 20. 000 M 1.00 M 5.196320 G -43.01 -42.53 -18.29
20.000 M 30.000 M 1.00 M 5.209240 G -55.49 -55.00 -16.40
30.000 M 170.000 M 1.00 M 5.210000 G -55.60 -55.12 -15.60
Date: 31.JAN.2013 14:30:21
Plot on Channel CH48 5240MHz
Ref 13.8 dBm
— - r r t
Lo IMT cHﬂ:K PAi H
e I,
o 7T TN\
/TN
/TN
spect [ 70 308
- 80 DC
Center 5.24 GHz 34 MHz/ Span 340 MHz
Tx Channel
Bandwi dt h 3.84 MHz Power -0.11 dBm
Start St op RBW Freq Pwr Abs  Pwr Rel ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [dBnj [ dBc] [dB]
-170.000 M -30.000 M 1.00 M 5.209400 G -55.82 -55.70 -15.82
-30.000 M -20.000 M 1.00 M 5.210080 G -55.54 -55.42 -15.54
-20.000 M -11.000 M 1.00 M 5.223680 G -41.09 -40.97 -16.36
11.000 M 20.000 M 1.00 M 5.257000 G -43.25 -43.14 -17.92
20.000 M 30. 000 M 1.00 M 5.269240 G -56.22 -56.10 -17.13
30.000 M 170.000 M 1.00 M 5.270000 G -56.39 -56.28 -16.39
Date: 31.JAN. 2013 14:30:50
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EUT Mode : 802.11n HT-20 (5150 MHz ~ 5250 MHz) Temperature : 20~217C
Test Engineer : |Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%

Plot on Channel CH36 5180MHz

10 -
Lo IM T cHEK PA§E |

” A
7T\
VAR RN

N

- 50 \
- 60
spect [ 70 308
- 80 DC
Center 5.18 GHz 34 MHz/ Span 340 MHz
Tx Channel
Bandwi dt h 3.84 MHz Power -3.97 dBm
Start St op RBW Freq Pw Abs PwrRel ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [dBni [ dBc] [dB]
-170.000 M -30.000 M 1.00 M 5.148720 G -61.75 -57.78 -21.75
-30.000 M -20.000 M 1.00 M 5.150080 G -61.61 -57.65 -21.61
-20.000 M -11.000 M 1.00 M 5.168440 G -42.05 -38.08 -21.55
11.000 M 20.000 M 1.00 M 5.191000 G -43.46 -39.49 -23.46
20.000 M 30.000 M 1.00 M 5.209240 G -60.98 -57.01 -21.89
30.000 M 170.000 M 1.00 M 5.210000 G -60.73 -56.76 -20.73

Date: 31.JAN. 2013 14:28:54

Plot on Channel CH48 5240MHz

:(1)0 i IM T CHEK PA§E |

L 10 /= —\‘ I
1 R -- 20
VAXH \\

» i

7 J
-- 60
specr [~ 70 308
- 80 DC
Center 5.24 GHz 34 MHz/ Span 340 MHz
Tx Channel
Bandwi dt h 3.84 Mz Power -0.41 dBm
Start St op RBW Freq Pw Abs PwrRel ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [dBni [ dBc] [dB]
-170.000 M -30.000 M 1.00 M 5.209400 G -54.46 -54.06 -14.46
-30.000 M -20.000 M 1.00 M 5.210760 G -53.15 -52.74 -14.06
-20.000 M -11.000 M 1.00 M 5.228440 G -35.89 -35.48 -15.39
11.000 M 20.000 M 1.00 M 5.251000 G -37.54 -37.13 -17.54
20.000 M 30.000 M 1.00 M 5.269240 G -55.42 -55.01 -16.33
30.000 M 170.000 M 1.00 M 5.270000 G -54.23 -53.83 -14.23
Date: 31.JAN. 2013 14:32:12
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Report No

.. ER2D1707B

o
EUT Mode : 802.11n HT-40 (5160 MHz ~ 5240 MHz) Temperature : 20~21C
Test Engineer : [Zhi Lu Relative Humidity : [40~41%
Antenna Gain : |0.05 dBi Duty Cycle : 100.00%

Plot on Channel CH38 5190MHz
Ref 13.8 dBm
_;G I M T _CHEEK PA§E |\
|
1 R -- 20
VAXHI J L
4 \\.
- 50
=60
specr [ 70 30B
- 80 DC
Center 5.19 GHz 34 MHz/ Span 340 MHz
Tx Channel
Bandwi dt h 3.84 Mz Power -3.66 dBm
Start St op RBW Freq Pw Abs PwrRel ALimt
[ Hz] [ He] [ Hz] [ Hz] [dBm  [dBc] [dB]
-170.000 M -60.000 M 1.00 M 5.129480 G -54.89 -51.23 -14.89
-60.000 M -40.000 M 1.00 M 5.149200 G -46.43 -42.77 -6.43
-40.000 M -22.000 M 1.00 M 5.150560 G -45.45 -41.79 -5.82
-22.000 M -20.000 M 1.00 M 5.169600 G -33.54 -29.88 -11.94
20.000 M 22.000 M 1.00 M 5.210000 G -34.05 -30.40 -14.05
22.000 M 40.000 M 1.00 M 5.229440 G -45.67 -42.01 -6.04
40.000 M 60.000 M 1.00 M 5.230120 G -45.85 -42.20 -5.85
60.000 M 170.000 M 1.00 M 5.250520 G -55.33 -51.68 -15.33
Date: 31.JAN.2013 14:45:23
Plot on Channel CH46 5230MHz
Ref 13.8 dBm
_;G I M T _CHEEK PA§E |\
|
1 R -- 20
VAXHI J L
] [N
- 50
- 60
specr [ 70 30B
- 80 DC
Center 5.23 GHz 34 MHz/ Span 340 MHz
Tx Channel
Bandwi dt h 3.84 Mz Power -3.41 dBm
Start St op RBW Freq Pw Abs PwrRel ALimt
[ Hz] [ He] [ Hz] [ Hz] [dBm  [dBc] [dB]
-170.000 M -60.000 M 1.00 M 5.169480 G -55.06 -51.65 -15.06
-60.000 M -40.000 M 1.00 M 5.189200 G -46.19 -42.77 -6.19
-40.000 M -22.000 M 1.00 M 5.190560 G -45.22 -41.80 -5.59
-22.000 M -20.000 M 1.00 M 5.209600 G -33.04 -29.63 -11.44
20.000 M 22.000 M 1.00 M 5.250000 G -34.23 -30.81 -14.23
22.000 M 40.000 M 1.00 M 5.269440 G -46.15 -42.73 -6.52
40.000 M 60.000 M 1.00 M 5.270120 G -46.36 -42.94 -6.36
60.000 M 170.000 M 1.00 M 5.290520 G -55.00 -51.58 -15.00
Date: 31.JAN.2013 14:48:20
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3.7 Medium Access Protocol

3.7.1Definition and Requirement
A medium access protocol is a mechanism designed to facilitate spectrum sharing with other devices in

a wireless network and the medium access protocol shall be implemented in WiFi 802.11a device.

3.7.2Description

A medium access protocol is implemented due to 802.11 WLAN Channel Access Mechanism
transmissions; this device complies with this test case.

3.8 User Access Restrictions

3.8.1Definition and Requirement
User Access Restrictions are restraints implemented in the RLAN to restrict access for the user to
certain hardware and/or software settings of the equipment.

3.8.2Description

According to the manufacturer’'s user manual, this device complies with this test case.
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ee CE Radio Test Report

SPORTON LAB.

Report No. : ER2D1707B

4. Receiver Parameters
4.1 Receiver Spurious Emissions

4.1.1Limit of Receiver Spurious Emissions

Spurious emission limits for receivers

SUBCLAUSE 4.6.2
MAXIMUM POWER
FREQUENCY RANGE ERP (<=1 GHZ) MEASURED BANDWIDTH
EIRP (>1 GHZ)
30 MHz to 1 GHz -57 dBm 100 KHz
1 GHz to 26 GHz -47 dBm 1 MHz
4.1.2Measuring Instruments
See list of measuring instruments of this test report.
4.1.3Test Procedures
Refer to Section 5.3.7 of ETSI EN 301 893 V1.6.1 (2011-11).
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4.1.4Test Setup

® Test Setup of Conducted Measurement

EUT e

Spectrum Analyzer

® Test Setup of Radiated Measurement

<Below 1GHz>

RX Antenna

Turntable
oo
Spectrum Analyzer
<Above 1GHz>
EUT 1.5m

Turntable
0o
Spectrum Analyzer
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 66 of 91
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



oo cas. CE RAAIO Test Report Report No. : ER2D1707B

4.1 5Test Result of Conducted Measurement

EUT Mode : 802.11a Temperature : 20~21°C
Channel : 48 Relative Humidity :  [40~419%
Test Engineer : |Zhi Lu Antenna Gain : 0.05dBi

Conducted Spurious Emission Plot between 30 MHz ~ 300 MHz
“RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -85.95 dBm
Ref -18.7 dBm CAtt 0 dB SWI 30 ns 57. 000000000 MHz

[-20OrTser L. § OB

- 30
1 PK]

- 40

- 50

D1 -57 [dBr

- 60

- 70

- 80

Start 30 MHz 27 MHz/ Stop 300 Mz

Date: 29.JAN. 2013 17:55:05

Conducted Spurious Emission Plot between 300 MHz ~ 1 GHz
“RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -82.46 dBm
Ref -18.5 dBm CALt 0 dB SWI 70 ns 942. 600000000 MHz

-20Cffet— 1. $ dB

- 30

L-40

LvL

- 50

D1 - 57 [dBm

(- 60

- 70

L 80 1

Start 300 MHz 70 MHz/ Stop 1 GHz

Date: 29.JAN. 2013 17:59:20
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Conducted Spurious Emission Plot between 1 GHz ~ 3 GHz
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -78.75 dBmr
Ref -17.5 dBm CAtt 0 dB SWI 10 ns 2.468000000 GHz
| oo Cifket 2 dB I
- 30
1 PK]
VI E\
40 LVL
D1 -47 [dBm
- 50
- 60
- 70
1
- 1
WA W [¥ BTV RN A Qe YWY PR P ey A e
- 90
— 100
— 110
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 29.JAN. 2013 17:57:59
Conducted Spurious Emission Plot between 3 GHz ~ 6 GHz
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -69.84 dBmr
Ref -16.5 dBm CAtt 0 dB SWI 60 ns 3. 156000000 GHz
| 0 Ofbet 3.4 dB |
me [ 2°
VI E\
- 40 LVL
D1 -47 [dBm
- 50
- 60
1
. 701
v iy U" v "Wm}w,./\«\ " “,\ AIMII/\ A lMMA ,1k M,W M‘VM”"IVM
- 80
- 90
— 100
— 110
Start 3 GHz 300 MHz/ Stop 6 GHz
Date: 29.JAN. 2013 18:09:08
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Conducted Spurious Emission Plot between 6 GHz ~ 9 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -70.92 dBn

Ref -15.1 dBm “ALt 0 dB SWI 60 s 8. 502000000 GHz

Offfet 4.9 dB ”
- 20

D1 -47 dBm

— 70

- 100

- 110

Start 6 GHz 300 MHz/ Stop 9 GHz

Date: 29.JAN. 2013 18:10:37

Conducted Spurious Emission Plot between 9 GHz ~ 12 GHz

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -67.66 dBn
Ref -14.5 dBm “Att 0 dB SWI 60 ns 9. 036000000 GHz

Offet 5.% dB ”

D1 -47 dBm

—- 60

— 80

- 90

- 100

- 110

Start 9 GHz 300 MHz/ Stop 12 GHz

Date: 29.JAN. 2013 18:12:08
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Conducted Spurious Emission Plot between 12 GHz ~ 15 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -59.00 dBm
Ref -13.6 dBm “Att 0 dB SWI 60 s 14. 370000000 GHz
Offfet 6.4 dB ”

1 PK] - 30

D1 -47 dBm

lar

— 70

— 100

- 110

Start 12 GHz 300 MHz/ Stop 15 GHz

Date: 29.JAN. 2013 18:14:32

Conducted Spurious Emission Plot between 15 GHz ~ 18 GHz

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -57.10 dBm
Ref -12.5 dBm CALt 0 dB SWI 60 ns 16. 650000000 GHz
O f set 7. dB

- 20
1 PK]
- 30

LvL
—- 40
D1 -47 dBm
- 50
1

Vet .w'u,.ALv.A_v ik IUMI\J‘“\-\ ""’IM"L‘\MM‘V.

- 70
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- 110

Start 15 GHz 300 MHz/ Stop 18 GHz
Date: 29.JAN.2013 18:15:47
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Conducted Spurious Emission Plot between 18 GHz ~ 21 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -56.46 dBm
Ref -12.4 dBm “Att 0 dB SWI 60 s 20. 622000000 GHz
Offet 7.6 dB
¢
1 PK]
-2
LvL
- 40
D1 -47 [dBm
— 50
1
Y WU -y TN OV PN SPNPE ST TY  W MM,\L...
— 70
- 80
— 90
- 100
- 110
Start 18 GHz 300 MHz/ Stop 21 GHz

Date: 29.JAN. 2013 18:17:56

Conducted Spurious Emission Plot between 21 GHz ~ 23 GHz

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -55.15 dBn
Ref -11.4 dBm “Att 0 dB SWF 40 ns 21. 816000000 GHz
Offet 8.6 dB
- 20
1 PK]
30

Dl -47 [dBm
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- 80
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Start 21 GHz 200 MHz/ Stop 23 GHz
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Conducted Spurious Emission Plot between 23 GHz ~ 26 GHz
® *RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -54.02 dBn
Ref -10 dBm CALt 0 dB SWI 60 ns 24. 830000000 GHz
-10 OF f set 10|dB
L 20
1 PK]
|30
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- 40
D1 - 47 [dBm
- 50 -
WWWWWWMWLWW
- 70
- 80
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- 100
-110
Start 23 GHz 300 MHz/ Stop 26 GHz
Date: 29.JAN. 2013 18:20:56
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EUT Mode : 802.11n HT-20 Temperature : 20~21C
Channel : 36 Relative Humidity :  |40~419%
Test Engineer : |Zhi Lu Antenna Gain : 0.05dBi

Conducted Spurious Emission Plot between 30 MHz ~ 300 MHz
RBW 100 kHz MNarker 1 [T1 ]
VBW 300 kHz -86.37 dBm

Ref -18.7 dBm "Att 0 dB SWI 30 ns 75. 360000000 MHz
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Start 30 MHz 27 MHz/ Stop 300 MHz

Date: 29.JAN.2013 17:55:29

Conducted Spurious Emission Plot between 300 MHz ~ 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -83.13 dBm
Ref -18.5 dBm At t 0 dB SWI 70 ns 942. 600000000 MHz
[- 207OF T er £ 12157 i
-
- 30
Vi EW

- 40
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D1 -57 dBm

- 80

|- 100

110

Start 300 MHz 70 MHz/ Stop 1 GHz

Date: 29.JAN. 2013 17:59:44
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Conducted Spurious Emission Plot between 1 GHz ~ 3 GHz
® “RBW 1 Mz Marker 1 [T1 ]

“VBW 3 MHz -76.50 dBn
Ref -17.5 dBm CALt 0 dB SWI 10 ns 2. 460000000 GHz
| oo Cfffet 2 dB I
- 30
1 PK]
40 LVL
D1 -47 [dBm
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Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 29.JAN. 2013 17:58:35
Conducted Spurious Emission Plot between 3 GHz ~ 6 GHz
“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -69.98 dBn
Ref -16.5 dBm CALt 0 dB SWI 60 ns 3. 246000000 GHz
[ o Ofbet 3.5 dB |
mer [ 3°
- 40 LvL
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Start 3 GHz 300 MHz/ Stop 6 GHz
Date: 29.JAN. 2013 18:09:30
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Conducted Spurious Emission Plot between 6 GHz ~ 9 GHz
® “RBW 1 Mz Marker 1 [T1 ]

“VBW 3 MHz -70.55 dBn
Ref -15.1 dBm CALt 0 dB SWI 60 ns 6. 822000000 GHz
O ffet 4.9 dB ”
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Start 6 GHz 300 MHz/ Stop 9 GHz
Date: 29.JAN. 2013 18:11:05
Conducted Spurious Emission Plot between 9 GHz ~ 12 GHz
“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -69.21 dBn
Ref -14.5 dBm CALt 0 dB SWI 60 ns 10. 704000000 GHz
Offet 5.5 dB ”
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Conducted Spurious Emission Plot between 12 GHz ~ 15 GHz
® “RBW 1 Mz Marker 1 [T1 ]

“VBW 3 MHz -58.98 dBn
Ref -13.6 dBm CALt 0 dB SWI 60 ns 14. 976000000 GHz
O ffet 6.4 dB ”
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Start 12 GHz 300 MHz/ Stop 15 GHz
Date: 29.JAN. 2013 18:14:50
Conducted Spurious Emission Plot between 15 GHz ~ 18 GHz
“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -57.52 dBn
Ref -12.5 dBm CALt 0 dB SWI 60 ns 16. 572000000 GHz
O f set 7. dB
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Conducted Spurious Emission Plot between 18 GHz ~ 21 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -56.74 dBn
Ref -12.4 dBm “Att 0 dB SWI 60 ns 20. 550000000 GHz
Offet 7.6 dB
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Start 18 GHz 300 MHz/ Stop 21 GHz

Date: 29.JAN. 2013 18:18:18

Conducted Spurious Emission Plot between 21 GHz ~ 23 GHz
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Conducted Spurious Emission Plot between 23 GHz ~ 26 GHz
® *RBW 1 Mz Marker 1 [T1 ]
“VBW 3 MHz -54.51 dBn
Ref -10 dBm CALt 0 dB SWI 60 ns 24. 680000000 GHz
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EUT Mode : 802.11n HT-40 Temperature : 20~21C
Channel : 38 Relative Humidity :  |40~419%
Test Engineer : |Zhi Lu Antenna Gain : 0.05dBi

Conducted Spurious Emission Plot between 30 MHz ~ 300 MHz

“RBW 100 kHz Marker 1 [T1 ]

' VBW 300 kHz -86. 30 dBnm
Ref -18.7 dBm At t 0 dB SWI 30 ns 38. 100000000 MHz
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Date: 29.JAN. 2013 18:01:49

Conducted Spurious Emission Plot between 300 MHz ~ 1 GHz
“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -81.89 dBm
Ref -18.5 dBm CALt 0 dB SWI 70 ns 942. 600000000 MHz
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Conducted Spurious Emission Plot between 1 GHz ~ 3 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -78.06 dBn
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Conducted Spurious Emission Plot between 3 GHz ~ 6 GHz
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Conducted Spurious Emission Plot between 6 GHz ~ 9 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -70.46 dBm
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Conducted Spurious Emission Plot between 9 GHz ~ 12 GHz

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -68.97 dBn
Ref -14.5 dBm CALt 0 dB SWI 60 ns 9. 042000000 GHz
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Conducted Spurious Emission Plot between 12 GHz ~ 15 GHz

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -59.33 dBn
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Conducted Spurious Emission Plot between 15 GHz ~ 18 GHz

“RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -58. 04 dBn
Ref -12.5 dBm CALt 0 dB SWI 60 ns 16. 512000000 GHz
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Conducted Spurious Emission Plot between 18 GHz ~ 21 GHz

® “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -57.23 dBn
Ref -12.4 dBm “Att 0 dB SWI 60 s 20. 610000000 GHz
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Conducted Spurious Emission Plot between 21 GHz ~ 23 GHz
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Conducted Spurious Emission Plot between 23 GHz ~ 26 GHz
® *RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -53.22 dBn
Ref -10 dBm CALt 0 dB SWI 60 ns 25. 856000000 GHz
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4.1.6 Test Result of Radiated Measurement

Mode 1: 802.11a CH48 (5240MHz) in Lapto 0
Test Mode : . ( ) ptop Temperature : 21~22°C
Mode with Adapter 1 for Sample 1
Test Engineer :|Lucky Pan Relative Humidity : |41~42%
Polarization : Horizontal
0L(-n.rel {dBm)
-10.0
-20.0
-30.0
-40.0
EN301893-RX
-50.0 L
g g
4 7
-60.01—2 3 5 6
-70.0
-80.0
-90.0
'1003{] 1000. 3000. 5000. T000. 2000. 11000. 13000. 15000. 12000
Frequency (MHz)
Site : O5CHO1-KS
Condition : EN301893-RX LF EIRP 090504 HORIZONTAL
Project : (ER)2D1707
Cver Limit Read
Freq Lewel Limit Line Lewel Factor
MH= dBm dB dEm dBm dB
1p 34.59 -61.04 -4.04 -57.00 -64.87 3.83
21 448.40 -62.52 -5.52 -57.00 -64.66 2.14
3 1994.00 -61.69 -14.69 —47.00 -69.67 7.88
4 3588.00 -58.72 -11.72 -47.00 -68.17 9.45
5 £778.00 -63.33 -16.33 -47.00 -76.87 13.54
& 8920.00 -63.07 -16.07 -47.00 -78.29 15.22
7 11688.00 -59.60 -12.60 —-47.00 -78.29 18.69
8 12669.00 -55.95 -8.95 —47.00 -78.55 22.60
g 16515.00 -54.28 -7.29 -47.00 -77.87 23.58
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Mode 1: 802.11a CH48 (5240MHz) in Lapto 5
Test Mode : ' ( ) btop Temperature : 21~22°C
Mode with Adapter 1 for Sample 1
Test Engineer :|Lucky Pan Relative Humidity : (41~42%
Polarization : Vertical
OLeveI {dBm)
10.0
-20.0
-30.0
-40.0
EN301893-RX
-50.0 g
5 7 g
3
-60.0[ 5 4 8
70.0
-80.0
-90.0
10035 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Sitce : OSCHO1-ES
Condition + EN301893-EX LF EIRP 090504 VERTICAL
Project : (ER)2D1707
Over Limit Read
Freq Lewel Limit Line Lewel Factor
MH=z dBm dB dBm dBm dB
1p 34.59 -559.80 -2.80 -57.00 -63.63 3.83
2 307.70 -63.67 -6.67 -57.00 -82.85 -0D.82
3 2782.00 -60.71 -13.71 -47.00 -£9.71 9.00
4 4386.00 -61.39% -14.39 -47.00 -73.02 11.63
5 5182.00 -58%.52 -12.52 -47.00 -74.12 14.&0
& 8724.00 -62.72 -15.72 -47.00 -77.85 15.13
7 11679.00 -59.24 -12.24 —-47.00 -77.594 18.70
8 145985.00 -56.41 -9.41 -47.00 -79.03 22.62
g 16386.00 -53.71 -6.71 -47.00 -77.38 23.&7
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5. Photographs of Radiated Emission Test Configuration

Laptop Mode with Adapter 1 for Sample 1

Tablet Mode with Adapter 1 for Sample 1
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Laptop Mode with Adapter 2 for Sample 2

Laptop Mode with Adapter 3 for Sample 3
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Laptop Mode with Adapter 4 for Sample 4
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SPORTON LAB.

CE Radio Test Report

Report No. : ER2D1707B

6. List of Measuring Equipment

Calibration
Instrument | Manufacturer | Model No. Serial No. [ Characteristics Date Test Date Due Date Remark
Spectrum Jan. 28, 2013~ Conducted
R&S FSP40 100319 9kHz~40GHz Dec. 29, 2012 Dec. 28, 2013
Analyzer Jan. 31, 2013 (THO1-KS)
Jan. 28, 2013~ Conducted
Power Meter Agilent E4416A MY45101555 N/A Aug. 22, 2012 Aug. 21, 2013
Jan. 31, 2013 (THO1-KS)
s i 932 8 / Aug. 22. 2012 Jan. 28, 2013~ Aud. 21 2013 Conducted
Power Sensor Agilent E9327A MY4442119 N/A g. 22, Jan. 31, 2013 g. 21, (THO1-KS)
DC Power Jan. 28, 2013~ Conducted
GWINSTEK GPS-3030D E1884515 N/A Aug. 22, 2012 Aug. 21, 2013
Supply Jan. 31, 2013 (THO1-KS)
Thermal Jan. 28, 2013~ Conducted
Ten Billion TTC-B3S TBN-960502 N/A Dec. 29, 2012 Dec. 28, 2013
Chamber Jan. 31, 2013 (THO1-KS)
Spectrum &s SV30 008 OkHz — 30GHz | Nov. 06,2012 | Feb. 16,2013 | Nov. 05, 2013 | _adiation
Analyzer R FSV 100845 Hz - 30GHz e e e (05CH01-KS)
Bilog Antenna | TESE CBL6112D 23183 25MHZ-2GHz | Dec. 07,2012 | Feb. 16,2013 | Dec. 06, 2013 | adiation
d Q zmebhz e e e (05CH01-KS)
) Radiation
DRG ETS-Lindgren | 1908/07/13 00075957 1GHz~18GHz | Dec. 07,2012 | Feb. 16,2013 | Dec. 06, 2013
(05CHO01-KS)
. ) Radiation
Amplifier Wireless FPA-6592G 060004 9kHz~2GHz Dec. 29, 2012 | Feb. 16,2013 | Dec. 28, 2013
(05CHO01-KS)
lif il 8449 3008A02371 | 1GHZ-26.5GHz | Dec. 07,2012 | Feb. 16,2013 | Dec. 06, 2013 | adiation
Amplifier Agilent 449B A02371 | 1GHz~26.5GHz .07, . 16, . 06, (O5CHO1-KS)
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7. Uncertainty Evaluation

Uncertainty of Radiated Emission Evaluation (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 316
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Evaluation (1GHz ~ 40GHz)
Measuring Uncertainty for a Level of 472
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Photographs of EUT

Please refer to Sporton report number EP2D1707 as below.
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«wanws PNOtOgraphs of EUT Report No.: EP2D1707

1. External Photograph of EUT

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 10of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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« Photographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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BPORTON LAB.

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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BPORTON LAB.

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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« Photographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS
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List of Accessory:

Specification of Accessory

AC Adapter 3

Brand Name DARFON
ACAdapterl  [godel Name BBOJ-C
Brand Name Bestec
AC Adapter 2 Model Name NA0241WAA
Brand Name DARFON

Model Name

BX24-1203(X=U or P)

AC Adapter 4

Brand Name

Bestec

Model Name

BT-AG250SDF

Battery

Brand Name

OLPC

Model Name

CL1

Remark: For accessories equipped with this EUT, please refer to the following photos.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

Page Number : 33 of 109
Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01




«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

v 05 09 OL OB 0B QQE OL O

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 34 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 35 0f 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 36 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 37 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



sowove PHOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 38 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



« Photographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

1
strBesvec  92-1
AC ADAPTER
m NAO241WAA B

INPUT:  100-240V~1A 50/60Hz
OUTPUT: 12V =2A LPS

Aﬂ@ OGRS

AUTION:
mw&mlmmu

IUM% 5F55_E127778
Wi W
| TE.
FC uhi™
S/N: 12J037040
A Made in China

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 39 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



sowove PHOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 40 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



sowove PHOtOgraphs of EUT Report No.: EP2D1707

Brand Na

'-h- -

me: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

¥ Besrec

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 41 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

ATTEMTION!

Wethargnble |-sen Fa Bamry
Baing Fo o Sy = 30T AN

el

ov 05 09 OL 08 06(QZ OL 02 O

Q

0¢ OF 0S 09 OL O
| |

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 42 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

3. Internal Photograph of EUT

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 43 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



eaPhotographs of EUT Report No.: EP2D1707

BPORTON LAB.

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

prm——

awsnovEaH ®

ey 0y oy - s st

e
ST i TR

70 80 80 100 10

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 44 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number . 45 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 46 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

¥
3

nn
wi

80020 W16

2 & N

LAARIRLNAY]

L]
L]

Ll LEEERALE)
i

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 47 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 48 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 49 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 50 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



« Photographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

70 80 90 200
0 40 50 80 7

50 80 70 80 90 100 10 20 3

(=]
w
(=]
n
=]
-
i = |
o
(=]
o
o
-
o
o
=
o
o)
o
(==]

O
[1]1 ||I LTI ‘IIII‘ |||‘|| |‘l|||||| I‘ I |
0L 0z 0F O oc_; 09 0L 08 06 QQL OL 0z O€ ov 05 09

05 09 0L 08 0@ OUL oL 0Z 0€ Ov 0S 09 OL 08 0B OUZ oL 0
gttt b

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 51 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



eaPhotographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch XO- 4 HS Touch, X0O-4, XO-4 HS

0 40 50 80

||:-||=||||||.

30 40 50 B0 79
20 3
[

90 100 10

il

T
00 10 20
Wil

T
70 80 90 {

|
I

(=]
@
o
~
(=]
w
o
o
o
-

BT

BT | FERRFRERRRRHREETR 1|1 .|| i
oL 0z O np 0S 09 0L 08 06 QL OL 0Z Of Oy OS 09 OL 08 06 003 oL 02

05 09 0L 08 0 UDL OL 0Z 0¢ OF 0S 09 m 08 Ob ODZ OL 0Z 0% OV 0S 09

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 52 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 53 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

CL2 USA KB
IVE F/N:QTCL2-BNGOL06A
Quanta P/N:LECLZUDOOIO AA
1210240009 REY. 3A
TWC Made in China

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 54 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

A

WRESSOL0Z1 DE N

0Z 0O OF 0OS 09 O O

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 55 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

CL2 USA KB
2YE P/N:QTCL2-BNGO106A

Quanta P/N:LECL2U00010 AA | []] I}LI IlIIIIIIIILIII [
C1210240000Y REV. 34 SETIRARD A 2 A

TWC Made in China

ue Ol 0Z OF P¥ 05 03 0. 08 06 QL OL 0% ¢ 00Z 0L 0z 0E Op 0S 09 OL O

ov 05 09 0, 08 08 00L o1 0z oc oF 05 09 ¢ . 09 oL o8 0600€ o1 0z oe Ov 0G 09 OL OB
[ [

T e

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 56 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

o
000000008000
11111111}

SoMDPEEEBREBEED

eEPD OB A0

g -) = | n

e e L\
- Al e -

|
z
|
ik

X

"';':|||,|l'|""il|i'.'-|i "
L 02 06 M 05 09 O

0s 09 0, o8 o8 ODL o1 o0z oc ov

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 57 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

© & o T

Wispl 0z 0c v 05 09 05 09 OL 08 08(QZ Ol 0Z 08 Of

/ 0 0 Ov 0S 09 0/ 08 O¢ 0[0] ;004 oL 0Z Dg OF 0S 09 OL 08 O
"n."'|'.'|'.HI.I|'J.'_||_'!'.':l'.'._. [1]]]] . ' :!."'i!'!:':'I'""-'-I'-""'-I'-'""I"'

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 58 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



e%Photographs of EUT Report No.: EP2D1707

BPORTON LAB.

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

itk

i =
HannStar J HV-4 94Y-0 i3 n
qA( :

8077 2896 T 30v

50 60 70 80 90 10(

_—
—
—_—
—
—_—
"
—_—
—_—
_—
]
—_—
—
—

10 20 30 40

o bl

& I A
wu QL 0Z O£ OF 0S 09 OL 08 06 QQL OL 02 Of

40
7Z)BERENT®

WH’HII‘IIIII

20 30

LT

o 0z 06 ov 05 09 oL 08 08 OOL oo 0z o¢e Oy 0G 09 OL 018
1

gl bbb bbb

|
i

1

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 59 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

7 0L 0Z Of OF DS 09 OL 08 06 QQE

o6 00€ oL 0z o8 Ov OS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 60 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 61 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 62 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 63 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 64 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



Report No.: EP2D1707

« Photographs of EUT

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

T

30 40 s0

i1l

100 10 99
1

(1|

[

(=]
m
(=]
==}
(=]
~

50 B0
it

0 30 4
Iti_w ;

2

— MO |||I|l|l\|\\n|'|\lm| T

—_l|'||'|'|'|'| 1]]] |[| T ‘ ]
ws 0L 0Z 0 O 0S 09 OL 08 06 00[ 0L 0z 05 Ov 0S 09 OL 08 06 QQZ OL

BERENT®
10
uulun

Z 0¢£ Oy 0S 09 O/ 08 08 00[ m 0z 06 oy 05 09 oL 08 06004 oL 0z OF Ov 05 09
| I,
"""""""J""}I'J“ .JH'JJ' H”‘HH‘ !I|‘|I|HH|Ill|l|ll:||||||Il||1||.'.'l ""-"'

Page Number : 65 of 109
Report Issued Date : Feb. 25, 2013
: Rev. 01

SPORTON INTERNATIONAL (KUNSHAN) INC
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958 Report Version



« Photographs of EUT Report No.: EP2D1707

Brand Name OLPC Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

0 80 70 80

80 90 200 10 2q
40 5

10 20 3

20 30 40 sg 80 70
e
W)

|i|';l||'|\|-|!'||'l|

HIHT]

o

o

=
Q_——
m
(=]
@
(=8
~—

)

'.m

20 3|0 40 50 B0
(L1

) e

||||||||| |||||||"': T '|||||||||'|||||.|.|H||l||||||||

0L 0z 0¢ Oy 0G 09 0L 08 06 QL OL Oz O¢ Ov 05 09 OL 08 06 (QZ OL 0Z
Oy 05 09 0L 08 001 0L 0z 0¢ Oy 0S 09 m

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 66 of 109
Report Issued Date : Feb. 25, 2013
: Rev. 01

TEL : 86-0512-5790-0158
Report Version

FAX : 86-0512-5790-0958



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

8 08 00L o1 0z o or oS 09 0! O

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 67 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



e%Photographs of EUT Report No.: EP2D1707

BPORTON LAB.

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

I

"

2
(=1
=
=
@
=
=

20 30 40 50 B0

I

10

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 68 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

W
o

LECLGIG. A

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 69 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 70 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

Iﬂ%@gﬂ#ll

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 71 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

-
P

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 72 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 73 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

I

“ISCLINADG

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 74 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



« Photographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

= 0l Ok 05 09 O ool b 08 e 06 (J0Z OL 02 OE Ok 0 03 O

Z OF OF 05 09 0 00L o1 o ; v 05 09 oL o8 06 00 o1 02 o
J.-|.-.-'|'||' it |

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 75 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

AT SE——

)9 oL 08 06008 oL 02 OB C

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 76 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

)2 O£ O 0S 09 OL O

¢ 06 00E oL 0z 0c oF 0S 09 OL 08

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 77 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 78 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 79 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

08 oz o9 02 00L o o2

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 80 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

0L 02 DE ™ 05 08 0. 08 08 0]

09 oz 08 08 00L o1 0z

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 81 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

0L 02 OF ° DS 08 O/ 0F

o8 of 00L o1 0z ¢

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 82 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



eaPhotographs of EUT Report No.: EP2D1707

90

70 80 90

50

o
[--]
o
~
(=]
w
o
el
o
<t
o
o
(=
o~
o

'I' '|| 1] J|||| Il |‘||||\||1| |'|"'|I|\|||I|I|I|I|I T I I|I |'|'|'|'.| "|'|'|' |'|l|\'.|l'||
m oz os O 0S 09 0L 08 06 QL OL 07 os ov 0S 09 oz 08 06 ogz 01
ov 05 09 oL 08 08 OOL o. 0z o¢ ov 05 09 OL 08 06 DOZ m oz 0¢ Ov 0S 09

. Imu|Jruhml:mhmhmhu

¢ 0E

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 83 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



« Photographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, XO-4, XO-4 HS

40 50 60 7

10 20 30

o

(=]

—
o
[=2]
=]
@
(=)
~
o
w0
o
T 0
o
<t
[=]
e

20

10

cﬂllu|'HI'IIH]IIII|H|!JII|I‘Illl‘llll‘ I '||.\|| |\| (U
ws 0L 02 08 Oy 0S 09 OL 08 06 QQL OL 0Z OF Ov 0G 09 O.

0g uv 0s 09 02 08 08 OOL o 0z oc O 05 09 0L 08 06 OOZ 0L 02
| | |
ottt bbb bl |

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 84 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 85 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 86 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

"
il KB
L2=HNGO1 06N

. e 8 L

o -
i!.:u 4 B/NHECLILIO0I0-AA . ﬂ‘m.
1210 ; 11,
iy e [

J =

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 87 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

cL2 USA KB

2YE P/N:QTCL2-BNGO106A

Quanta P/N:LECL2U00010 AA

12102400073 Rev.sa | | ||-L|J,|,léqwﬂﬂﬂl LTI
B,

AKDN0 IH &

TWC Made in China = :
s

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 88 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



eaPhotographs of EUT Report No.: EP2D1707

BPORTON LAB.

Brand Name OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

i

I
0 80 90 1(

70 80 90 100 10 20 30 4

10 20 30 40 50 60 7

TIIH|lH\'\H\lH\illhl]}HIW\\\HH\HM'H\\HH\HI\)HH\
w 0L 0Z 08 O 05 09 0L 08 06 QL OL 02 O

o, 0z O£ Ov 05 03 0L 08 08 0OL oo 0z oc Oy 0S 09 OL og
|

=0lllun bbb bbbt ol

o
w
o
0
o
<
o
o
-
o

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 89 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SR Iy JON - ardweg Bussudiug

Wi
[ - em

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 90 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 91 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

_ 1l o2
27 3MCL4IBO020 M16

SRRRTRRNANRNAER

LTI
'8 ' i

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 92 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 93 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 94 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 95 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 96 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



Report No.: EP2D1707

« Photographs of EUT

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, XO-4, XO4 HS
S

30 40 50 60 70

20

(=1
—
o
=]
=
o
=2l
(=]
[+ =]
=1
[
o
w

AT :-=.|| AR 111 1
! Ol OZ UE f‘f? 09 09 01. 08 06 Q0L Dl {

Page Number 1 97 of 109
Report Issued Date : Feb. 25, 2013
: Rev. 01

SPORTON INTERNATIONAL (KUNSHAN) INC
Report Version

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958



« Photographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

% b‘.'..;.l...umu|ll|'l"i""";..||||\||"|||\|l||\|||\|||‘l||\|'||||||.||||||||m |"|H|'|
we QL 0Z O OV OS 09 OL 08 06 QOL OL 0Z 0O¢ OF 0G 09 OL 08 06 )0¢ oL 02

0g 0¥ 05 09 0L 08 0% UQL oL 0z 0c Ov 06 09 0L 08 06 00 o1 0z O¢ Ov 0S 09 OL
T T T O O A TS A

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 98 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 99 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

i

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 100 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 101 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

80

BAQIGO3A A

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 102 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, XO-4, XO-4 HS

AR -
¥ 000LL1eE

S Hfllll{rm'lml¢||yu1||u|11|1|11mmm\m\uml
wue QoL 0O O OF OGS 09 OL 08 06 QQL OL 0¢ 0O

£ 0v 05 09 oz o8 o OOL oL 02e0e Ov 0G 09 OL 0
T lmhmum v TRV YRS

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 103 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



eaPhotographs of EUT Report No.: EP2D1707

BPORTON LAB.

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

L PN.AESW!HBD
CIPN:ADPCE03M000
MAC ID: 20689DD266D9

IllII'IIIIIIIIIIIIII||I|II|II’II||I|I|II||II| '
!Illll llllllllllllllull

30 40 50 60 70 &9

HH’IHI‘HH\HII
oL 02 0¢ ¥

X
=
=

i _,1,,1‘11,111'11 B

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 104 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



BPORTON LAB.

eaPhotographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

il

20 30 40

10
11

0z 08 Ov 05 03 0L 08 08 Oll)l oL O
i)

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 105 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



eaPhotographs of EUT

Report No.: EP2D1707

BPORTON LAB.

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

o
(=)
o
~
o
(de)
o
n
-
<
-
oD
-
N

T

Tllum\
oL 0z 0 8% 05 09

O 0S 09 O/ 08 08 001 oL O

l b

Immm

A B A

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

Page Number : 106 of 109
Report Issued Date : Feb. 25, 2013
: Rev. 01

Report Version



«wanws PNOtOgraphs of EUT Report No.: EP2D1707

Model Name: XO-4 Touch, XO-4 H

Brand Name: OLPC; S Touch, X0O-4, XO-4 HS

T T

5 | WOBNBOIHN V07
'\:... e

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 107 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01



eePhotographs of EUT Report No.: EP2D1707

BPORTON LAB.

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 HS Touch, X0O-4, XO-4 HS

90
I

S| HH.HHMHHnnhmhmIimim_l_hm.

WLAN Anten rises

10 20 30 40 50 60 70 80

HIHHH*\H\\\\I1\H|l]HH\HII\IIlIUIIIUI
we QL 0z O Ov 0S 09 OL 08 06

[& ]
o
o
P
o
o
P
o
3 (o]
— O
o
o
=
s
w
o
0
o
<
o
o

® 20

o

Z 0¢ OF 0S 09 OL oé oz 00L oL 0z o¢ oOv
o bl

e —
L_..__

IIJ

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 108 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013
Report Version : Rev. 01

FAX : 86-0512-5790-0958



eePhotographs of EUT Report No.: EP2D1707

Brand Name: OLPC; Model Name: XO-4 Touch, XO-4 H_S Touch, X0O-4, XO-4 HS

F

()

o)

o
N ©
o

o
A ~
o
o o
=y D
o

o
@ 7]
o

o
£, <
o

o
£ (ap]
o o~

~

o

—

50

EHHH _.”HH‘HH‘i ’. HH‘HH‘HH‘HH"HWlll’
wu QL 0Z 0F OF 05 03 0L 08 06 QQL O

HI‘HH{IIII

[llf
® 20 30 40

]

7 02 0¢ O 0S 09 OL 08 08 OOL oL 0Z 0¢ OF oq 08
o tdo b ol b

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 109 of 109
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 25, 2013

FAX : 86-0512-5790-0958 Report Version : Rev. 01



